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" Guangzhou, Guangdong, China
: IEC 60529:1989/AMD2:2013 /COR1:2019

: [P66

7F1., No.352, Sec. 2, Jung Shan Rd.,Jung He Dist., New Taipei City, Taiwan

: LED Driver

: Oct. 18, 2022

: Oct. 20, 2022

No. 47-3, Industrial Road, Zhushan, Dalong Street, Panyu District,

: IEC 60529:1989/AMD2:2013 /COR1:2019

: Pass
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1. Conclusion

The sample(s) was/were detected and according to the results, the conclusion are as follows:

- Test Item(s) Testing Standard(s) Decision Basis Conclusion
Article Name
IEC 60529:1989/AMD2:2013 | IEC 60529:1989/AMD2:2013
3 IP6X /COR1:2019 /COR1:2019 Pass
Table 6&13.4 Table 5&13.6.2
4 PX6 IEC 60529:1989/AMD2:2013 | IEC 60529:1989/AMD2:2013 Pass
/COR1:2019 14.2.6 /COR1:2019 14.3

2. Sample information(s)

The following information of sample(s) was/were submitted and identified by applicant:

Product Model : GP-CVP100P-xxV-P02
Sample Quantity : 1 Pc

®
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3. TestItem: [P6X
3.1 Sample number: 1#

3.2 Test equipment:

Name of device Model Calibration Effectlve
Deadline
Dust test chamber OJN-9608 Dec. 1, 2022
Test tool D probe ZLTIO4 Dec. 1, 2022

3.3 Test standard(s): IEC 60529:1989/AMD2:2013 /COR1:2019

3.4 Test conditions:

1. A test probe with a diameter of Imm was used to probe the gap part of the sample with a test 2T

force of IN; g%ﬁ

2.The sample was placed in a laboratory with a talc content of 2 kg per cubic metre of laboratory :;gs““

volume.During the test, the sample was kept in a vacuum state with a maximum pressure " -

difference of 2kPa and an extraction rate less than 40 times the shell volume per hour.The test b
lasted eight hours. :

B

.. . ecfionan

3.5 Decision Basis: ~—

The test probe cannot puncture any openings or gaps in the sample;
The protection is satisfactory if no deposit of dust is observable inside the enclosure at the end
of the test.

3.6 Test result(s):

Sample No. Test result(s) Conclusion

The full diameter of the probe specified does not pass
1# through any opening; After the test, there was no dust Pass
inside the shell.
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3.7 Test Photos
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Shenzhen United Testing Technology Co.Ltd.
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4. Test Item: IPX6
4.1 Sample number: 1#

4.2 Test equipment:

Name of device Model Calibration Effectlve
Deadline
Rain test device OJN-IP1-7 Dec. 1, 2022

4.3 Test standard(s): IEC 60529:1989/AMD2:2013 /COR1:2019

4.4 Test conditions:

The inner diameter of the nozzle is 12.5mm, and the distance from the nozzle to the shell surface
is 2.5m~3m ;

Water flow :(100+5) L/min ;

Spray time per square meter of shell surface: about 1min/m? ;

Total duration of the test: at least 3min .

4.5 Decision Basis:

In general, if any water has entered, it shall not:

— be sufficient to interfere with the correct operation of the equipment or impair safety;

— deposit on insulation parts where it could lead to tracking along the creepage distances;
—reach live parts or windings not designed to operate when wet;

— accumulate near the cable end or enter the cable if any.

4.6 Test result(s):

Sample No. Test result(s) Conclusion

1# After testing, there was no trace of water inside the shell. Pass
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4.7 Test Photos

il

| TSR A
789301234567894
il | PR
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Sample pictures are only used to inform the applicant that the samples received and tested in
our laboratory are shown in the picture, and do not prove the appearance and quality of the
applicant 's products.

******End Of Report******
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75 B/ Statement

1o ARHR A A AR T N AR S L &, Bk & R 4 PDF A% U &
A T A S = B B O LT T R R O, ikl TR

This report must have the signature of the authorized signatory and the special seal of the
report, otherwise it will be considered invalid. If there is no anti-counterfeiting electronic seal of
the laboratory in the report in PDF format or it is displayed as "x", the report is invalid.
2. ARG AEFEB MBS BIATER .

This report shall not be modified, added or deleted without authorization.
3. AR I ER ARSI SR AL AR S A IS I U RE i CRIAS SR8 S B RO o TEHF
PRI, $8#R 5 “Sample Photo(s)”H AT £ELHIFE N A R o

The results of this report are only valid for the samples provided by Applicant to our laboratory

for inspection (That is, samples received by our laboratory. Without special explanation, it refers to
the samples presented in the report "Sample Photo(s)").
4y F XS AR (AR AN A 1 R TSR 2R H A 10 AT H N A TR S
H, AT 2.

If there is any objection to the test data and conclusions of this report, please submit it in
writing within 10 working days after the date of issuance of the report.
5. RAARLWEBHEE, AMIEHRAMRSE (BLERERI , IARENERL BB &
.

Without the written consent of the laboratory, this report shall not be copied (except for full
copy), nor shall it be used as publicity materials or advertising.
6 B FRIH, AR IECA .

The cover of the report is for decoration only, not included in the body of the report.
7. ARSI RIS 5 BTk S B M R R, i E N ZE R, Ui
e i

The paper report issued by our laboratory has the same effect as the electronic report. In
case of any difference between the two, the electronic report shall prevail.
8 ASEES E A OISR S B A FE RO, AR IR R, iR SO,

The Chinese and English reports issued by our laboratory have the same effect. In case of
any difference in understanding, the Chinese version shall prevail.
Oy AR T NS PR AL AR SEIG = Y B S8 BRI R T SO

Please provide the complete report documents issued by our laboratory when inquiring the
report.
10+ X T /5 EARYE M AR AT & A E B 0L, SR AURRYE . FrifE s SCPFAZ P oA R 2
ROH o R IR UL B, AR SR s H R R 6 A I A R R O 4 B fE AT HOR A
ILAC-G8:09/2019 7 “Simple Acceptance Rule (i #4252 M) ) »HEAT # 5% o

For cases where compliance is determined based on test values, when relevant
specifications, standards, documents, and customers have no relevant requirements and no other

special instructions, the test report issued by this laboratory is carried out in full value and
adopts ILAC-G8:09 /2019 "Simple Acceptance Rule" for judgment.
11, ZERENRIEMEES A, AR ETCMANFRESR AR, s (AR 205 50N &
Jo A% ) S T B A .

In the People's Republic of China, when there is no CMA Accredited Symbol in this report,
the report is only for scientific research, teaching or internal quality control activities.
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